
Bill of Materials
Part No.
M500-521-105

Item No.

4
5

3
2

1
QTY.

Front Plate

Back Plate
Enclosure

DESCRIPTION

Front Cover
Back Cover

6
Bushing7
Name Label8

9

Rotor Coil
Rotor Complete

Retainer Ring
Bearing- Front

13
14
15

10

12
11

30
29

Bearing Retainer

28
27
26 1

1

1

1

1
1

6

1
1
7

Item No. QTY. Part No.

Approval Plate
Lock Washer-M5

Triple Pulley (See Note)
Fan
Rectifier
Fuse Plate
Regulator

Cap Screw-M5 x 0.8 x 14 mm
Block Insulator
Shaft Seal
DESCRIPTION

19
20
21
22

25
24
23

Cap Screw-M5 x 0.8 x 16 mm

M500-521-102
M500-521-101
M500-521-110
M500-521-109

M500-521-125

M500-521-103

M500-521-108
M500-521-100
M500-521-107
M500-521-116

M500-521-119

M500-521-104

M500-521-124

16

31

Main Terminal Post

Stator

Lock Ring
Threaded Insulator

Connector Block

17 Bearing Retaining Ring

33 M500-521-132 Key
NutM500-521-13132

M500-521-113

M500-521-114

M500-521-130

M500-521-121
M500-521-126

M500-521-111
M500-521-127

M500-521-112
M500-521-136

M500-521-128

1
1
1
1
2
1
1
2
1
1
1
1
1
2
1
2

1
1

11
10

M500-521-118

M500-521-115 Complete Back Plate

M500-521-123

M500-521-122

M500-521-129

M500-521-106

NOTES: 1) Item No. 03, Front  Plate- M500-521-101, includes Items No. ( 7&17 )

2) Option - Item No. 27 ; For Single Pulley is M500-530-01 , for Double Pulley is M500-527-01

3) Item No. 28, Complete Back Plate- M500-521-115, includes Items No. ( 1, 23 & 25 )

1

34 1 M500-521-133 Instruction Plate

18 1 M500-521-117 Bearing-Rear Regulator InsulatorM500-521-135136
35 2 M500-521-134 Fiber Washer

24 6

34

9 24

28

29

35

11 20 13 14 10 3 8 5 21 19 32

2733162615173071715123118

23

36
222129

25

1

Bill of Materials
Part No.

M500-521-110

Item No.

4
5

3
2

1

QTY.

Fuse, 15A,  Blade Style
Fuse Plate, Blade Style      requires 2 - #8 & 1- #10

DESCRIPTION

Single Pulley
Fan

6
Nut7
Capscrew, M5x 0.8 x 14mm8

9

Fuse, 15A, Round Style

Double Pulley
Triple Pulley

13
14
15

10

12
11

M500-521-136
M500-521-150
M500-521-104
M500-530-01

M500-521-126

M500-521-127

M500-521-15
M500-521-20
M500-521-200
M500-521-106

16

Key

Lock Washer, M5

Fuse Plate,   Round Style FuseM500-521-120

M500-521-131

1
2
1
1
1
1
6
4
1

1
2
2
2
1
1

M500-521-132

M500-521-128

M500-527-01

1
M500-521-011 Alternator, Explosion Proof, 12V, 25A     Includes 1-10

Back Cover      requires 4 - #8 & #9

Capscrew, M5x 0.8 x 16mm
Optional Items

Fuse, 20A, Round Style  ( not shown )
Fuse, 20A,  Blade Style  ( not shown )

5

1

8

9

2310

8

8

12

10

11

15

16

7

4

6

NOTE:  DST OFFERS A COMPLETE ALTERNATOR REBUILD AND  EXCHANGE PROGRAM THRU THE VIENNA IL. FACILITY


